http://www.parsun.com.cn |ICS$PAR)I.II'I

Bl

SEE
PARTS CATALOGUE

FAINBERENNDVULEBIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



EN
CONTENTS

R — — — — — — — — — — — = — = = = = = = 1~2
BRACKET — — — — — — — — — — — — — — — 1~2
BRAGE - — — — — — — — — — — — — — — — — — — — — — — 3~4
STEERING — — — — — — — — — — — — — — — — — — — — — 3~4
AREEEFK- — — — — — — — — — — — — — — — — — — — — — 5~6
UPPER CASING - — — — — — — — — — — — — — — 5~6
KE - 7~8
BOTTOM COWLING — — — — — — — — 7~8
BHAE - — — — — — — — — — — — — — — — — — — — — — - 9

CONTROL SYSTEM — — — — — — — — — — — — — — — — — — — — 9

AKTREFRRHZS — — — — — — — — — — — — — — — — — — — 10~12
LOWER CASING & DRIVE — — — —— — —  _ _ _ _ _ _ . 10~12
WAEHE - — — — — — — — — — — — — — — — — — — — — — - 13~14
ELECTRICAL SYSTEM — — — — — — — — — — — — — — — — — — — _ 13~ 14
AL — — — - — — — — = = — — — — — — — — — — — = 15

INTAKE SYSTEM — — — — — — — — — — — — — — — — — 15

MHeEE — — — — — — — — — — — — — — — — — — — — — — 16~ 17
CRANKSHAFT & PISTON — — — — — — — — — _ 16~17
wgEg - - - - - - - - - — - — - — — — — — — — — — — 18~19
CRANKCASE — — — — — — — — — — — — — —18~19
M- — — — — — — — — — — — — — — — — — — — — — - 20~ 21
FUEL SYSTEM — — — — — — — — — — — — — — — — — — . 20~ 21
mHE — — — — — — — — — — — — — — — — — — — — — — —22~23
STARTER — — — — — — — — — — — 22~23
WEAM - — — — — — — — — — — 24~125
TOP COWLING ASSY— — — — — — — — — — — — — — — — — — — 24~25
M — — — — - - - - — — — — — — — — — — — — — — — 26

FUEL TANK— — — — — — — — — — — — — — — — — 26

Kk BEE) — — — — — — — — — — — — — — — — — — —1~11
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — — — I ~1I
RELBESE) — — — — — — — — — — — — — — — — — — — — — WY
APPENDIX 1 (REPATE KIT) — — — — — — — — — — — — — — — — — — — IV~ V
xRy — — — = = = — = — — — — — — — — — — — — — VI~ VI
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — VI ~ VI

EHEFMER - — — — — — — — — — — — — — — — — — — — - VIl ~ 1X
PARTS CATALOGUE INDEX - — — — — — — — — — — — — — — — — — — Vil ~ IX



)
3P

15N

19.8(T8,T6) ZfrFM | PAGE 1 0F 26
RHkLR: | #E
PARTS NAVE: | BRACKET

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e R4 () EEARER Y& L
T [18-00000004 HE HB ABSORBER B )
) |18-00000005 HIHE A3 ABSORBER B (FRONT) 1
3 |T8-01020000 B ARAE STEER BRACKET ASSY |
4 [F8-01010200 f R AT THRUST ROD ASSY 1
S [P4-01050002 wHEE CONICAL SPRING 1




19.8(18,76) ZMEFM | pac 2 0F 26
Eksh | #2
PARTS NAME: | BRACKET
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I B4R (R ARG %8 i
6 [18-01010400 REHE (£) A% BRACKET ASST (LEFT) |
T [F4-01000002 TAE M PLATE, TWO HOLE 1
8 |6B/T889. 18 FLERENAEE 8 NUT M8 |
9 |6B/T6170-M6 A% Mo NUT M6 3
10 {6B/197.1-6 T4E 6 WASHER 6 8
11 [F4-01010004 BREEFR CLAMP HANDLE, STERN )
12 [F4-01010003 R EEFRIAT RIVET, CLAMP HANDLE )
13 [F4-01010002 TRk BA CLAMP SCREW )
14 [P4-01010003 BREERA CLAMP PAD )
15 [F4-01000003 RALHE VASHER, NYLON )
16 |18-01010101 R ROTARY BRACKET 1
17 {T8-01000002 Te LR A WASHER, ROTARY BRACKET )
18 (18-01000003 R RAE BUSHING, ROTARY BRACKET 2
19 [F8-01000100 YR RA LOCKING BLOCK ASSY 1
20 [F8-01010102 GEEE SPRING, LOCKING 1
21 |6B/TS783-8X30 A N8X30 BOLT M8X30 1
22 [18-01010300 REHE (F) 4% BRACKET ASST (RIGHT) |
23 |B/T5782-M8X140 AR MBX140 BOLT M8X140 |
24 |B/T5782-M6X130 AR MeX130 BOLT M6X130 1
25 |F8-01010001 gldg TUBE, BOLT 1
26 |18-01000001 R 919.8x94.2 0-RING 919. 8¥@4. 2 )
27 |F8-01010108 [EFCI L SHART, ROTARY BRACKET 1
28 |6B/7896-5 Fo#E s CIRCLIP § )
29 |18-00000002 HE BA ABSORBER A )
30 (18-00000003 AR HA ABSORBER 4 (FRONT) |
31 |6B/T5783-M6x8 s Moxs BOLT M6x8 1
3 |115-02010100 BWAE B TIGHTVIRE B 1
33 |B/T5782-M6x65 7~ e N6x65 BOLT M6x65 )
34 (18-00000001 WES I SHELL, ABSORBER )
35 |6B/T91-2x15 T A8 2xlS PIN, COTTER 2x15 1
36 |18-03000011 GEHER LR BRACKET, CONNECTING ROD 1
37 {18-03000012 G R EA CONNECTING ROD, LOCKHOOK 1
3 [F8-01010111 WEEFEX TIE-IN, CONNCTING ROD |
39 [F8-01010109 WEHE SPRING, WREST 1
40 [18-01010106 REENE INNER FRAME, ROTARY BRACKET | 1
41 |7B/17940. 1-M6 B AT N6 OILER Mo )
42 [rs-01010104 TEERE SPRING, SUPPORT |
43 |P8-01010103 TERREAE BUSHING )
4 |F8-01010103 TEERH PRESS PLATE |
45 |oB/15783-M6X12 A% MeX12 BOLT M6X12 )
46 |F8-01010300 R A ER A SUPPORT ASSY |
47 |F4-01030103 FHz HANDLE COVER 1




19.8(T8,T6) F{+F it

PAGE 3 OF 26

AL

Bl A4

PARTS NAME:

STEERING

f




19.8(T8,T6) EfrFit PAGE 4 OF 26
FHRAR: |BRAS
PARTS NAME:  [STEERING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5E | 24 EHAR () EEARER %8 i
1 {18-01030100 W TRE A THROTTLE CABLE ASSY )
) |6B/T889. 18 TR ARG A4 BN |LOCK NUT M8 |
3 (11501000005 FRRMER PLATE ,HANDLE ORIENTATION | 1
& [T15-01000004 THHZ () BUSH , HANDLE (LOW) 1
5 (T15-01000003 WERLELE WASHER , NYLON 1
6 [T15-01000002 K AE WASHER , WAVE )
7 [115-01000001 FHHZE R BUSH , HANDLE (HIGH) 1
8 |0B/T899-M8X2S TLEAMB x 25 BOLT, DOUBLE HEAD M8X25 1
9 [T15-01020001 LS HANDLE, STEERING |
10 |T15-01020002 TATE M STAY 1
11 |GB/T818-M5K12 24 £ LB ATNSXL SCREW M5X12 )
12 [P4-01090401 ERLEAR STOPER , HANG ROPE ASSY 1
13 |T15-01020003 REF KA ENGINE STOP SWITCH ASSY 1
14 |F4-01090100 TAITFAH LEVER , THROTTLE ASSY 1
15 [F4-01090004 RALHE NYLON WASHER 1
16 [F4-01090003 ERFRELEES FRICTION 1
17 |6B/T820-5x25 TFEHI LM x 25 SCREW M5x25 |
18 [115-01020300 B FRERBAL STEERING HANDLE ASSY 1
19 |cB/T848-10 MEELD SMALL WASHER 10 1
20 |F4-01090007 EE#% SPRING , COMPRESSION 1
2 |Fd-01090006 Wz BUSH 1
20 [F4-01090200 bRk S ek HAND BUTTON ASSY 1
23 |6B/T91-01. 6x12 Fo#ol6x12 PIN , COTTER 1
24 |F4-08000014 LRt HANDLE MARK 1 1
25 |F4-08000016 eSS CAUTION MARK 1




a

T9.8(T8,T6) FMEFM | PACE 5 OF 26
FHMLR |KLEERK
PARTS NAME: |UPPER CASING

13




19.8(T8,T6) FA-FM  |PAcE 6 OF 26
FHE4H | KEEEFK
PARTS NAME:  |UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B5E  |R445 B4R (R EEARER) %8 i

1 {T8-020000028 KE () VATER PIPE 1 S

18-02000002L X% 1) WATER PIPE (L) 1 L
) {18-02000003 IHHRE S E RUBBER SEAL, WATER PIPE |
3 [18-00000008 A4 o618 PIN ¢6x18 )
4 {18-00000007 KERERKRERS GASKET, UPPER CASING 1
S |6B/T5783-M6x20 AR Nox 20 BOLT M6x20 )
6 (cB/197.1-6 THE 6 VASHER 6 12
T |6B/T5783-M6x35 ARG Mox 35 BOLT M6x35 6
8 [T8-02000001 KERERHK UPPER CASING |
9 |F8-02000011 Tk M6x3 BOLT Mgx23 ) L
10 |F8-02000012 TLE Mox28 BOLT M6x28 ) L
11 |F8-00000005 RO 08x10 DOVEL PIN, #8x10 2 L
12 |GB/T6170-M6 A Mo NUT M6 4 L
13 |F8-02010001 SN EXTENSION 1 L
14 |F4-02000011 TRHE SEAL, SHIFT ROD |




T9.8(T8,T6) FAxFft | PACE 7 0F 26

FaMAR | RE

PARTS NAME: | BOTTOM COWLING

19




T9.8(T8,T6) FAEFM | PAGE 8 OF 26
THkLh | RE
PARTS NAME: | BOTTOM COWLING
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE RS EHAR () EEAR R %8 &

T [18-03000001 EE BOTTOM COWLING |
) {18-03010005 WA BNEE R PLATE, TIGHTWIRE 1
3 |6B/197.1-6 T4E 6 VASHER 6 ]
4 |GB/T5783-M6x16 AARRE Moxlo BOLT Méx16 )
5 [18-03000006 B3 CIRCULAR PLUG 1
6 |6B/T5783-M6x20 SR N6x20 BOLT M6x20 5
7 |P8-03010006 E(IE:S 9t PLATE, SHIFTLEVER STOPPER | 1
8§ [F8-03010005 Bh¥ER STOPPER, SHIFT LEVER |
9 |6B/T889. 15 IRERBS MR AYUREE NS |LOCKNUT IS !
10 [6B/T97.1-5 TH4E WASHER 5 2
11 | F4-05000020 THES R At SEAT ASSY, LOCKING HOOK |
12 |6B/T818-M5x16 + 2 LA 16 SCREW, PAN HEAD MSx16 1
13 |F4-05000023 ME4 54 HOOK, LOCK 1
14 | F2. 6-05000004 {2 GRS RUBBER PLUG 1
15

16 [18-03000009 THEERTE JACKET, CONNECTING ROD |
17 {18-05000008 HASFEHE GASKET, EXHAUST PIPE 1
18 |oB/193-6 BUAE 6 SPRING-WASHER 6 4
19 [18-05000007 W5 58 BXHAUST PIPE |
20 [F4-05000200 M Bk A FUEL CONNECTOR ASSY 1
2 |6B/T6170-M6 NS M6 NUT Mo 1
2 |T8-03000015 AR JACKET, CABLE 1
23 [F25-03000003 B & RUBBER PLUG 1
24 [18-03000014 RS HANDLE, ATR CHOKE |
25 {18-03000013 BRI RE BUSH, AIR CHOKE |




19.8(18,76) ZHFMH

PAGE 9 OF 26

FRELH

EH AL

PARTS NAME:

CONTROL SYSTEM

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
HHEH  |EHEE AR (BN ARG %8 ki
1 |18-03010100 THFRAE HANDLE, GEAR SHIFT |
1 [6B/T896-7 FoE 1 CIRCLIP 7 |
3 (18-03010001 THEFRRRE RUBBER LOOP, HANDLE 1
4 [18-03010003 W EEF ROCKER, DETENT 1
5 |8-03010002 THFRE BUSH, HANDLE )
6 [18-03000008 THERT SHIFT ROD |
T [18-03010006 LYETE IR BLOCK, GEAR SHIFT 1
§  |18-03000010 b EEE JOINING, GEAR SHIFT 1
9 |6B/T896-9 Fo#E 9 CIRCLIP 9 |
10 |T8-05000010 B A4 B A CONNECTING ROD, MAGNETO COIL | 1
11 |GB/T6170-5 NGRS NUT 5 1
12 [T15-04040005 b 4Bk TIE-IN, COIL 1
13 |F25-05160002 14 91 SPRING @1 |
14 |F8-01010111 WRE & TIE-IN, CONNECTING ROD 1
15 [18-05000605 HENEEEE ROCKER, MAGNETO COIL 1
16 [T8-05000606 HITEH B EER PLATE, ACCELEROGRAPH ENFORCE | 2
17 [6B/T93-5 WHAE S SPRING WASHER § )
18 |6B/T818-M5x20 TFEELEAT M5x20 BOLT M5x20 )
19 |8-05000604 T B AT LINK, ACCELEROGRAPH CONTROL | 1
20 {18-05000022 TR B AT K TIE-IN, LINK 1
2 {78-05000603 IR BEE ROCKER, ACCELEROGRAPH ENFORCE| 1
22 [18-05000602 R B L RS MATN PULLEY |
23 (18-05000600 HEANEAH INTAKE MAINFOLD ASSY 1




T9.8(T8,T6) FAxFM | PAGE 10 0F 26

FHELR: | ATEEEKEHES

PARTS NAME: | LOWER CASING & DRIVE




19.8(18,76) ZfEFM | PAck 11 0F 2
FHELI | KTEEEEHEY
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 bit
1 {T8-04000000L KT RERARER L) LOVER CASING ASSY (L) 1 L
T8-040000008 KT REREER ) LOVER CASING ASSY (S) 1 S
) |B/T5783-M6x50 AR N6xS0 BOLT, HEXAGON M6x50 4
3 [6B/T97.1-6 T4E 6 WASHER 6 11
4 [F8-04000013 T SEAL 1
5 |P8-04000009 JET AN VATER PUMP 1
6 [F8-04000010 KRR TNNER SHELL, VATER PUMP 1
7 |F8-04000200 KEH S INPELLER |
8§ |F8-04000008 Nl GASKET, OUTER PLATE |
9 [F8-04000007 SR OUTER PLATE 1
10 [F8-04000006 SR T E A4 GASKET, OUTER PLATE 1
11 [F8-04000102 KRE VATER PPUMP SEAT 1
12 |GB/T818-5x6 + R LIRAT MSxe SCREW M3x6 1
13 |GB/T5783-M6x25 e N6x2S BOLT M6x25 )
14 |F8-04000011 OF B #44 PLATE, 0-RING 1
15 [F2.6-03000009 W EHE 0-RING |
16 |6B/T6172.1-)5 NABEE ) NUT M5 |
17 |T8-04010000(L) TR BAE L CAM ASSY, SHIFT ROD(L) 1 L
T8-04010000(S) THERBAE©) CAM ASSY, SHIFT ROD(S) 1 §
18 [F8-04000101 KRB 12. 1x24x8 0IL SEAL 1
19 [F8-04000004-1 RapsAR 0. 10m SHIM 0. 10um
F8-04000004-2 R HER 0. 15m SHIM 0. 15mm
F8-04000004-3 R HER 0. 20m SHIM 0. 20mm
20 |F8-04000005 KR 5 GASKET, WATER PUMP SEAT |
2 |F8-04000016 A GASKET, WATER SEAL 1
20 [F8-04000015 Kt VATER SEAL |
23 [F8-04020001 (L) BariA s (1) DRIVE SHAFT ASSY (L) 1 L
F8-04020001 (5) W44t (S) DRIVE SHAFT ASSY (S) 1 S
24 [F8-04000021 v 2 4 PIN, DOVER 1
25 [F8-04000003 M PINION 1
26 [NSK FI-1516 RitaA BEARING 1
27 |F4-03000024 AR A GASKET 3
28 [F4-03000023 iR e PLUG, 0IL HOSE 3
29 [6B/T823-M4x25 T /MR AT Wx25 SCREW M4x25 1
30 [F8-04000017 #ikno WATER INLET 2
31 |GB/T5783-M6x35 AAER Mox3s BOLT, HEXAGON Mox35 4
3 |F8-04000001 KT RER K LOVER CASING 1
33 |6B/T889. 14 NS REE W NUT 4 1
34 |GB/T861. 1-6 W4 R4 E o LOCK VASHER 6 1
35 |F8-04000018 KT AR ANODE 1
3 |GB/T276-6204 VA A 6204 BEARING 6204 1
37 [F8-04000002-1 EAEBERE 0. 10m SHIN 0. 10mm

F8-04000002-2

EAERERK 0. 15m

SHIM 0. 15mm




19.8(T8,76) ZPEFM | PAck 12 0F 2
FHEAT | ATEEA RIS
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G EHEHR (X EEARER %8 i
38 [F8-04010000 ERE A% GEAR, FORVARD 1
39 |F8-04000303 BB PIN, CLUTCH |
40 |F8-04000300 B R 1 SHART ASSY, PROPELLER 1
41 [oB/m879.1-3.5x08  [EREEBMEES 3508 PIN 3.5x28 1
5 |F8-04000303 NWELE CLUTCH, DOG 1
43 [F8-04000302 HoBRE SPRING, CLUTCH 1
44 |F8-04000301 g SHAFT, PROPELLER 1
5 |F8-04000012 i f B 40 B WASHER |
46 [F8-04000014 B GEAR, REVERSE 1
47 |F8-04040000 KTRERBEAH COVER ASSY, LOVER CASING |
48 [GB/T276-6004 B HA6004 BEARING 6004 1
49 |F8-04040002 KT 7EWE 0-RING 1
50 |F8-04040003 S A BEARING 1
51 |F8-04040001 KT RthE COVER, LOWER CASING 1
5 [F8-04040004 ¥ 1 % Bl 15x08x10 0IL SEAL 1
53 |6B/T5783-M6x20 A B Mox20 BOLT M6x20 )
54 F8-04000019 g s CUSHION, PROPELLER 1
55 [F8-04000020 BRrEd VASHER, PROPELLER SHAFT 1
56 [F8-04050000 Al PROPELLER ASSY 1
7 [6B/T96-10 A2 10 WASHER 10 1
58 |F15-06000016 T REE NUT, HEXAGON |
59 |6B/T91-2. 5x20 Fo4 2520 PIN, COTTER 1
60 [F8-00000005 B0 E R4 D810 DOVEL PIN (8x10 )




PAGE 13 OF 26

19.8(18,76) ZHFMH

=
(==}
| S
jve]
—
T
—
=
%M
%T
w| =B
—
| s
I M
0| =
)1«# [v]
=
»mﬂ.R
| &2




19.8(18,76) ZHFH

PAGE 14 OF 26

FHRELH: (RARG
PARTS NAME:  [ELECTRICAL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i
I |F8-05000024 TREH NUT, FLYWHEEL |
2 {T15-04000011 BEELE WASHER, FLYVHEEL NUT 1
3 |6B/T5783-M6x12 A Mox12 BOLT Mgx12 3
4 |oB/193-6 BHAE 6 SPRING-VASHER 6 6
5 {18-05000015 kS PULLEY, STARTER 1
6 [18-05040000 TRA% FLYWHEEL ASSY |
T |6B/T818-M4x6 TFEA LR Mdx6 BOLT Hdx6 |
8 |6B/T93~4 HiEAE 4 SPRING-WASHER 4 1
9 |18-05000703 FLER PLATE, LEAD 1
10 |18-05000702 i g At C0IL ASSY, MAGNETO 1
11 |GB/T818-M6x25 AL EAT MoxDS BOLT M6x25 2
12 |B/T819. 2-M6x12 T FAEVIREAT Moxll BOLT Méx12 4
13 |6B/T6170-M6 AR Mo NUT M6 1
14 |8-05000705 WAL LIMIT-BLOCK 1
15 {18-05000706 L LINKAGE JOINT 1
16 |cB/T818-M5x10 T LA Mx10 BOLT M5x10 )
17 |6B/193-5 BUAE 5 SPRING-WASHER )
18 |18-05000704 RER S ORIENTATION BLOCK, NYLON )
19 |18-05000018 FH% SEMICIRCULAR KEY |
20 |8-05000701 HEHLE MAGNETO SEAT |
21 [BPR7HS Xt E SPARK PLUG )
22 |F25-05000016 REF % CLIP, NYLON 1
23 {18-05030000 BRE R HIGH PRESSURE ASSY 1
24 |cB/75783-M6x20 AR N6x20 BOLT M6x20 )
25 |6B/T97.1-6 T4E 6 WASHER 6 )




19.8(18,76) ZHFMH

PAGE 15 OF 26

AL

#AR%

PARTS NAME:

INTAKE SYSTEM

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEE | RS FHAH(HEX) R G HE b3
1 |6B/T5783-M6x85 A Moxss BOLT M6x85 )
2 |6B/T96-6 KHE 6 BIG WASHER 6 )
3 {T8-05000900 #AHTE SILENCER 1
4 |T18-05000012 i B GASKET, CARBURETOR 1
5 |F25-05000035 FAEER M8x80 BOLT M8x80 )
6 |6B/197.1-8 TH#E 8 WASHER 8 )
7 {18-05000020 AR MoxT5 BOLT N6x75 4
§  [GB/197.1-6 T4H 6 WASHER 6 4
9 [T8-05000601 #AUE MANTFOLD, INTAKE 1
10 |T8-05000009 HA R T 44 GASKET A, INTAKE VALVE SEATING | 1
11 {T8-05000500 #AR A VALVE SEATING ASSY, INTAKE 1
12 |18-05000014 HA B 4B GASKET B, INTAKE VALVE SEATING | 1
13 |T8-05000504 B FIXED PLATE, VALVE )
14 |18-05000501 #ARE VALVE SEATING, INTAKE 1
15 {18-05000502 il TALVE, INTAKE )
16 |T8-05000503 I’k RAH LIMITATIVE PLATE, VALVE )
17 {6B/193-3 HAE 3 SPRING-WASHER 3 6
18 |GB/T818-M3x8 R A AT M3 BOLT M3x8 6




PAGE 16 OF 26

19.8(18,76) ZHFMH

j—t
[
E—
Vo]
2
(=T
==
=
B =
ZZ
==
®| =
= |
ﬁﬁN
Tz
| =
| &2




19.8(18,76) ZHFH

PAGE 17 OF 26

FH@AR: | hUEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE | iR EHAR () AR E) %E &

1| 78-05020001 dh b s 20x35x7 0IL SEAL 20x35x7 |
) [T8-05020100 h 42 1 CRANKSHAFT  ASSY 1
3| 18-05020002 IR EAO04 () BEARING 6204 3
4| T8-05020102 th th 4k PIN, CRANKSHAFT )
5| T8-05020101 B A BLOCK, SWING 4 |
6 |T8-05020104 A CONNECTING ROD )
T [18-05020103 R4 917x23x13. 8 QUILL BEARING 2
8 18-05020105 ta A% B BLOCK, SWING B 1
9 |T8-05020106 A LOCATING FLAKE, CRANKSHAFT | 1
10 |78-05020107 dama 15x47x7. 5 0IL SEAL 25x47x1.S 1
1 |78-05020108 B BLOCK, SWING C 1
12 [18-05020110 F5sk % JAM, SWING BLOCK 1
13 |18-05020109 E ) BLOCK, SWING D |
14 | T15-04020206 Bl L R4 92x13.8 NEEDLE ROLLER 92x138 50
15 |B/T895.1-14 LERLEE 14 CIRCLIP 4
16 |T8-05020005 EEH PIN, PISTON )
17 |18-05020004 HE PISTON )
18 [T18-05020008 EER] (26) PISTON RING I (BLACK) )

EERI () PISTON RING II (VHITE) )
19 |78-05000402 HHEKEH 2054057 0IL SEAL 20x40x7 1
20 |F8-02000002 Bahthist 12, 1x28x5 0IL SEAL 12. 1x28xS )
21| 18-05000006 WHE RS HHH GASKET, OIL SEAL CASING |
22 [18-05000401 E G CASING, OIL SEAL 1
23 |GB/T97.1-6 T4E 6 WASHER 6 )
24 |GB/T5783-M6x20 B Mox20 BOLT M6x20 2
25 |18-05020007 EERE WASHER, PISTON 4




PAGE 18 OF 26

19.8(18,76) ZHFMH

W

(=)
o]
S
Ly
=
=
==
== O
£ | =
VS| =
| =
ﬁm
A | e
—
(=

AR,
WS

o uni




T9.8(T8,T6) ELEFM | PAGE 19 OF 26
AL Wik
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH (EHHE AR (BN AR ED % it
1 {73 6-04000017 N AER Mox30 BOLT M6x30 13
1 |6B/197.1-6 THE § WASHER 6 26
3 (18-05000201 hkHE PLUG, CYLINDER HEAD )
4 |T8-05000200 AliEAH CYLINDER COVER ASSY 1
5 {T15-04000010 HiEE THERMOSTAT 1
6 |T8-05000100 Y Lx GASKET, CYLINDER HEAD 1
7 [6B/T5783-M6x20 AR N6x20 BOLT N6x20 4
g |T8-05000016 HpRELRE LEFT BRACKET, STARTER 1
9 [78-05000017 EEY g RIGHT BRACKET, STARTER 1
10 |T8-03000001 B4 08xdix1l0 0IL PIPE O8x(4x120 1
11 |T8-05000019 WEEE CLIP SPRING, OIL PIPE 4
12 |18-05010103 B % 0IL NIPPLE )
13 [18-05000021 N N6xS0 BOLT N6x50 2
14 |18-05010201 LB (RANKCASE 1
15 |F15-00000006 FfiH Doxl) DOVEL PIN P6x12 )
16 [18-05010102 B GAS NIPPLE ASSY 2
17 |18-05000300 R R A% CHECK VALVE ASSY )
18 |T8-05000002 B4 08xd4x230 0IL PIPE ®8x®4x230 1
19 [78-05010101 ik CYLINDER CASE 1
20 [18-05010000 AU 2 15 CRANKCASE ASSY 1
20 [F4-03000024 AT H o GASKET 1
22 |B/T5783-M8x8 AR N8x8 BOLT 188 1
23 |18-05000004 HA EH A GASKET, EXHAUST COVER )
24 {18-035000003 #EHE INNER COVER, EXHAUST 1
25 |T8-05000005 #500 OUTER COVER, EXHAUST 1
26 |6B/T5783-M6x25 AR Mox2S BOLT M6x25 7
27 (T8-00000006 Gl GASKET, ENGINE 1




19.8(18,76) ZHFMH

PAGE 20 OF 26

Rieatk |Rig4
PARTS NAME: | FUEL SYSTEM

DESCRIPTION

SN. PART NO. DESCRIPTION QTY REMARKS
SEEE | RHEES AR (BN R4 GE) §e i

1 [F4-04000030 HEXE B CLIP SPRING B,0IL PIPE 4

) [18-03000003 W e 4B 0IL PIPE B 1

3 |F4-05000300 Wb B AL FILTER ASST 1

4 [78-03000002 Wi EHE 0IL PIPE 1

5 |T8-03000004 HERE B ABSORBER, 0IL PIPE 1

6 |18-05000800 T2 & ik CARBURETOR ASSY 1

7 |6B/T818-M4x22 T A L AM4xD) SCREV Mdx22 4




T9.8(T8,T6) EfEFM | PAGE 21 OF 26
FARLH: |REA4
PARTS NAME: | FUEL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH (EHHE AR (BN AR ED % it
§  |6B/T93-4 BHAE 4 SPRING-WASHER 4 10
9 [18-05000834 MRz COVER, FUEL PUMP 1
10 |T8-05000833 MR ET GASKET, FUEL PUMP COVER 1
11 |GB/T6170-M3 ARG M3 NUT M3 9
12 [18-05000830 S E FUEL PUMP SHELL 1
13 |F4-04090005 BHRE CHECK VALVE 9
14 |P4-04090011 K AT SCREW M3x5 2
15 |18-05000826 i R TR DIAPHRAGM, FUEL PUMP 1
16 [T8-05000829 MR E 4 GASKET, FUEL PUMP 1
17 [18-05000823 HARA 0IL CUP 1
18 |T8-05000824 MR E DRAIN SCREW 1
19 [T8-05000825 kR GASKET |
20 |GB/T818-M4x14 TR LR MAx14 BOLT Méx14 4
2 [78-05000822 HARA R 5 GASKET, OIL, CUP 1
22 |18-05000821 e PIN, FLOAT 1
23 |GB/T818-Mdx6 T8 L TM4x6 BOLT Méx6 1
24 [T8-05000820 BT FLOAT 1
25 |18-05000819 SR A NEEDLE VALVE ASSY 1
26 {T8-05000819-2 FREE SPRING, NEEDLE VALVE 1
27 [18-05000819-1 41 NEEDLE VALVE |
28 [78-05000808 B te RUBBER CAP 1
29 {18-05000807 T MIAN NOZZLE |
30 |T8-05000806 IEL MIAN JET 1
30 |T8-05000803 FAREE SLOW JET |
3 [T8-05000815 E4E WASHER, SWING LINK 2
33 |B/T896-4 FFo#E 4 CIRCLIP 4 9
34 [T8-05000801 ((BEZNN CARBURETOR 1
35 [18-05000816 AREEL APRON, ACCELERATOR 1
36 |6B/T93-3 BHAE 3 SPRING-WASHER 3 3
37 |GB/T818-M3xS TR LB AM3S BOLT M3x5 3
38 {T8-05000810 Wik PLUG |
39 [78-05000809 BB RUBBER PLATE |
40 |T8-05000811 iR PLATE l
41 |B/T818-Méx10 T LB Wx10 BOLT Méx10 2
1) [18-05000803 WHEARE SPRING 9
43 {T8~05000804 REEA IDLE SCREW 1
44 |18-05000802 1L 4T STOP SCREW |
45 |78-05000814 B % TWIST SPRING |
46 [78-05000813 1B 4T PIPE, SWING LINK 1
47 {18-05000812 i TEFAH ACCELERATOR BAR ASSY 1
48 |18-05000022 T R TIE-IN, 1
49 |18-05000817 LR TR AR AL ROD ASSY, AIR STRANGER 1
S0 [r8-03000818 LR TR APRON, ATR STRANGER 1




PAGE 22 OF 26

=+
B =
:7%“
R =
—
o | »2| E5
o| W &
oo
001¢AMUH
3=
T&/ﬂls
| =
B | &S




19.8(18,76) ZHFH

PAGE 23 OF 26

FHHALR: | RHE
PARTS NAME: | STARTER
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 [F15-07130106 M EHE SPRING, ARRESTER 1
) [F15-05000029 WA BNELE SPRING, TIGHTWIRE |
3 {18-05050000 R BAMN STARTER ASSY |
4 |8-05050100 R BT A% CASING ASSY, STARTER |
5 |6B/T3783-M6x20 7~ F VAT N6x20 BOLT M6x20 3
6 [6B/197.1-6 T4E 6 WASHER 6 3
7 |F4-04130102 R ES i COVER, HANDLE 1
8 |F4-04130101 R HANDLE, STARTER |
9 |8-05050002 KHEHE SEAL, FROTHY RUBBER |
10 |F15-07130105 W2 & ARRESTER |
11 |F8-05050002 WE K WASHER, THRUST 1
12 [F8-05050003 WHEZE SPRING CASE 1
13 |F8-05050004 Vi VOLUTE SPRING 1
14 [F4-04130013 BB es MEATUS, START LINE 1
15 |F8-05050018 #it4 (95x1. 68n) START LINE 1
16 |18-05050001 R WHEEL, START-UP 1
17 |F8-05050007 £ 4 SPRING, TENSTON )
18 [F8-05050006 iy PAVL, DRIVE )
19 |F8-05050009 ER#E SPRING, PLATE |
20 |F8-05050008 RABER PLATE, DRIVE 1
2 [F8-05050010 ERE4 BOLT 1
2 |18-05050200 HApBAE A ARRESTER, TIGHTWIRE ASSY 1
23 [6B/T5783-M5x8 N HEZAT NSxs BOLT M5x8 1
24 |6B/196-5 KRB S WASHER 5 |
25 {120-03000002 RHRAELE NYLON WASHER, SHIFT GEAR 1




T9.8(T8,T6) FAXFM | PAGE 24 0F 26

FHEA | HEAH

PARTS NAME: | TOP COWLING ASSY




19.8(18,76) ZHFMH

PAGE 25 OF 26

EUBLH: | EAK

PARTS NAME: | TOP COVLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEH | EM4S EEAR R B4R ED %8 it

1 {T8-06000000 B 414 TOP CONLING ASSY 1

2 |F4-06000005 ) HOOK, LOCKING !

37 [6B/T889. 145 FARSMEN A BEE M |LOCKNIT MS )

4 [18-06000003 AR SEAL 1

s [6B/T6170-M6 NG NUT M6 4

6 |0B/T91-6 WHAE ¢ SPRING WASHER 6 4

7 |6B/T97.1-6 T4Eo WASHER 6 4

g |T15-06000002 TMERM () MARK (LEET) , TOP COWLING !

9 [F8-08000007 BT MARK 7 1 18
F§-08000008 7l 8 MARK 8 1.8
F8-08000006 W 6 MARK 6 T6

10 |T8-06000001 W& TOP COWLING 1

11 [18-06000002 MEZ COVER, TOP COVLING !

12 [T15-06000001 MERE () MARK (RIGHT), TOP COVLING | !

13 |F8-08000010 et MARK, GEAR SHIFT !

14 |6B/T97.1-5 THE S VASHER 2

15 |B/Tg18-M5x12 TFEELEAT M5x1) SCREV M5x12 )




19, 8 (T8, T6)

it

PAGE 26 OF 26

FiE4t | ik

(12L)

PARTS NAME:

FUEL TANK(12L)

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
sB5E  [RUERT RN FHEAH(EX) £ Eaid

L [F15-09000000 %E& 0IL TUBE ASSY 1

2 [F8-10000000 45 4 FUEL TANK ASSY 1

3 |F15-10010000 Efi@# COVER ASSY, FUEL TANK |

4 |6B/T818-M5x18 + 2R A L ATNSx 18 SCREW , PAN HEAD Msx18 4

S |6B/197.1-5 THES WASHER § 4

6 |F15-10020000 HETERK OLEOMETER ASSY 1

T |F15-10000003 ik GASKET 1

8 |F15-10000002 HER STRAINER 1

9 |F8-10000001 WA ALK FUEL TANK 1 (12L)




PAGE T OF IX

19.8(18,76) ZHFMH

\n/

[

—_—

et

—| =

—

=

==

NS

~— —

w2

9]

ny| =

[==)

= =

—_—

| =

h}f% =

==}

I AM“A

e | =

> | &2
—_

\ﬁp M

B | 55




T9.8(T8,T6) ZfEFM | PAcE T OF IX
FHEAIR | RANER BER
PARTS NAVE: | ENGINE ASSY REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEEH |EHHE AR (BN AR D) %8 &

1 {T8-05000000 KRR ENGINE ASSY 1
7 | T8-05020001 i E s 2003507 0IL SEAL 20x35x7 1
3 | 78-05020100 th 4 41 1 CRANKSHAFT ASSY 1
4 [T18-05020002 R 6204 (B 4) BEARING 6204 3
5| T8-05020102 L PIN, CRANKSHAFT )
6 |T8-05020101 BAE S A BLOCK, SVING 4 1
7| T8-05020104 HAF CONNECTING ROD )
g [18-05020103 A A 0173023413, 8 QUILL BEARING )
9 |T8-05020105 Ak B BLOCK, SWING B 1
10 |78-05020106 WAL LOCATING FLAKE, CRANKSHAFT | 1
11 |18-05020107 sl 25x47x7. 0IL SEAL 25x47x7.5 1
17 |T8-05020108 B C BLOCK, SWING C 1
13 |T8-05020110 R TAM, SWING BLOCK 1
14 |T8-05020109 B D BLOCK, SVING D 1
15 |T15-04020206 BSR4 92x13.8 NEEDLE ROLLER 92x13.8 50
16 |GB/T895. 1-14 A2 LE 14 CIRCLIP 4
17 | 18-05020005 EEH PIN, PISTON )
18 |18-05020004 Rz PISTON )
19 [18-05020008 BERI (B4) PISTON RING I (BLACK) )

BER (H4) PISTON RING 1T (VHITE) )
20 |73, 6-04000017 AR N6x30 BOLT M6x30 13
2 |6B/197.1-6 T4H 6 WASHER 6 3
2 {18-05000201 hHE PLUG, CYLINDER HEAD )
23 {T8-05000200 AhE CYLINDER COVER 1
24 |F4-04000036 TR THERMOSTAT 1
25 {T8-05000100 Y Ls GASKET, CYLINDER HEAD 1
26 |6B/T5783-M6x20 AR Mox20 BOLT Méx20 6
27 |18-05000016 RNBEETE LEFT BRACKET, STARTER 1
28 |18-05000017 R BT RIGHT BRACKET, STARTER 1
29 {18-05000001 Eit% d8xd4x120 0IL PIPE ®8xP4x120 1
30 |T8-05000019 e EE (LIP SPRING,0IL PIPE 4
31 {T8-05010103 B % 0IL NIPPLE )
3 {18-05000021 AR Moxs0 BOLT M6x50 )
33 {18-05010201 il CRANKCASE 1
34 |F15-00000006 Ff4 Ooxl) DOVEL PIN d6x12 )
35 {18-05010101 Hlik CYLINDER CASE |
36 |18-05010102 oSN ik GAS NIPPLE ASSY )
37 (18-05000300 B R A CHECK VALVE ASSY )
38 {T8-05000002 Eit% d8xd4x230 0IL PIPE ®8x®4x230 1
39 {T8-05010000 MELEA % CRANKCASE ASSY 1
40 [F4-03000024 EHAE AR GASKET 1
41 |GB/T5783-M8x8 AR M8xs BOLT N8x8 1
4 |18-05000004 HA R GASKET, EXHAUST COVER )




19.8(T8,T6) EMEFM  [PacE m OF IX
FHEAIR | RANER BER
PARTS NAME: | ENGINE ASSY REPAIR KIT)
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SEEE | FHRS AR (X R4 X §e it
43 [18-05000003 FanE INNER COVER, EXHAUST 1
44 [78-05000005 FENE OUTER COVER, EXHAUST 1
45 |GB/T5783-M6x25 A AR N6x2S BOLT M6x25 7
46 | T8-05000402 WHERBE 20xd0x7 0IL SEAL 20x40x7 1
47 [ F8-02000002 W ahhE 12 1x28x5 0IL SEAL 12. 1x28x5 )
48 [18-05000006 W E R GASKET, 01L SEAL CASING 1
49 [18~05000401 3t 70 CASING, OIL SEAL 1
50 {78-05000014 AR B GASKET B, INTAKE VALV SEATING | 1
511805000500 #AREA% VALVE SEATING ASSY, INTAKE 1
52 [78-05000009 AR B GASKET A, INTAKE VALVE SEATING | 1
53 [18-05000601 HEWE MANTFOLD, INTAKE 1
54 [18-05000020 AR N6xTS BOLT 6x75 4
55 [F25-05000025 AAER N8x80 BOLT i8x80 )
56 |GB/197.1-8 T4H § WASHER § 2
ST [18-05020007 EEHE WASHER, PISTON 4




PAGE IV OF IX

—

—

—

et

(==

—_

-

2= | 5

W = ==

»N_H‘I:qlll/l

TN.L/VA

4-___M7\(I

IW

— #E

o | - &=

= = =
(=)

= .. ..

< | B3

R S =

=

| <—| ©vn

wE| =

e =1

B | &




19.8(T8,T6) F4Ft PAGE V OF IX
FHELR (T (EBH)
PARTS NAME:  [APPENDIX I (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEH R4S EHEHR (X EEARER %8 i
I [T8-02000003 IHHREHE RUBBER SEAL, VATER PIPE 1
9 [18-00000007 KERERBRESS GASKET, UPPER CASING |
3 [P4-03000024 R GASKET 3
4 |P8-04040002 KT 7EWE 0-RING |
5 |P8-04040004 ¥ 1 % Bl 15x08x10 0IL SEAL 1
6 [F8-04000005 KR S WASHER 1
7 |Ps-04000101 KR 1. 1x24x8 0IL SEAL 1
8 P2 6-03000009 0WEHE 0-RING 1
9 [F8-04000006 MR T %5 GASKET 1
10 [F8-04000007 SELT OUTER PLATE 1
11 |F8-04000008 SR EE S GASKET |
12 [F8-04000200 KRS IMPELLER 1
13 |P8-04000010 KENR INNER SHELL, WATER PUMP 1
14 [F8-04000013 KERHE SEAL 1
15 [18-05000008 HAFEE Y GASKET, EXHAUST GAS 1




PAGE VI (OF IX

19.8(18,76) ZHFMH

—
—
—
=t
(=51
—_
-
=

—_
=)

= &

B =

R

~— |

=| =

.&|E

| B
=
= | ——
=2

b | =

=
=~ | &2

-

S

B =

\
\\ \\ 4
W\ AW \

‘ AMMNV//M 0 W/MM\\\\\\\\MT\HW\K\\MN%L/ '
! 'y T S
- / NS
\ MW»¢$£@ =N =
n ) \
o

NGl peaeiieg

I
Sl

1




19.8(T8,T6) EMEFM | PacE VI OF IX
FMELA WA (BES)
PARTS NAVE: | 4PPENDIX 11 (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEEH |EHHE AR (X R4 X %8 it
1 [18-05020001 i E s 2003507 0IL SEAL 20x35x7 1
2 [18-05000100 hXEAe GASKET, CYLINDER HEAD 1
3 |F4-03000024 HHAE GASKET 1
4 [78-05000004 HAERE 2 GASKET, EXHAUST COVER )
5 [18-05000402 WHERBE 201d0x7 0IL SEAL 20x40x7 1
6 [F8-02000002 T 12, 1x28%5 0IL SEAL 12. 1x28x5 )
7 [18-05000006 WHEKTHS GASKET, 1L SEAL CASING 1
g |T8-05000014 AR B GASKET B, INTAKE VALV SEATING | 1
9 |T8-05000009 AR BB GASKET A, INTAKE VALVE SEATING | 1
10 |T8-05000012 i B % 4 GASKET, CARBURETOR 1
11 |T8-00000006 v GASKET, ENGINE 1




19.8(18,76) ZEFH

PAGE VIl OF IX

RUEAMN | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX

KT RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPR7HS 14-11 F§-02000012 6-10 F§-05050007 13-17
NSK FI-1516 11-26 F§-02010001 6-13 F§-05050008 23-20
F2. 6-03000009 11-15 F§-03010005 §-8 F8-05050009 13-19
F2.6-05000004 §-14 F§-03010006 §-1 F§-05050010 13-11
F4-01000002 - F§-04000001 11-31 F§-05050018 13-15
F4-01000003 2-15 F§-04000002-1 11-37 F§-10000000 26-1
F4-01010002 2-13 F§-04000002-2 F§-10000001 26-9
F4-01010003 1-14 F§-04000003 11-25 F15-00000006 19-15
F4-01010004 1-11 F§-04000004-1 11-19 F15-05000029 13-1
F4-01010005 1-11 F§-04000004-2 F15-06000016 12-58
F4-01030103 1-47 F§-04000004-3 F15-07130105 23-10
F4-01050002 1-5 F§-04000003 11-20 F15-07130106 13-1
F4-01090003 4-16 F§-04000006 11-10 F15-09000000 26-1
F4-01090004 4-15 F§-04000007 11-9 F15-10000002 26-8
F4-01090006 -1 F§-04000008 11-§ F15-10000003 26-7
F4-01090007 4-20 F§-04000009 11-5 F15-10010000 26-3
F4-01090100 4-14 F§-04000010 11-6 F15-10020000 26-6
F4-01090200 4-11 F§-04000011 11-14 F25-03000003 §-13
F4-01090401 4-11 F§-04000012 12-45 F25-05000016 14-12
F4-02000011 6-14 F§-04000013 11-4 F25-05000035 15-3
F4-03000023 11-28 F§-04000014 12-46 F25-05160002 9-13
F4-03000024 11-07 F§-04000013 11-11 T3. 6-04000017 19-1

19-21 F§-04000016 11-21 T15-01000001 4-T
F4-04000030 20-1 F§-04000017 11-30 T15-01000002 4-0
F4-04090005 21-13 F§-04000018 11-35 T15-01000003 4-5
F4-04090011 11-14 F§-04000019 12-54 T15-01000004 4-4
F4-04130013 13-14 F§-04000020 12-55 T15-01000005 4-3
F4-04130101 13-8 F§-04000021 11-24 T15-01020001 4-9
F4-04130102 13- F§-04000101 11-18 T15-01020002 4-10
F4-05000020 §-11 F§-04000102 11-11 T15-01020003 4-13
F4-05000023 §-13 F§-04000200 11-7 T15-01020300 4-18
F4-05000200 §-20 F§-04000300 12-40 T15-02010100 1-31
F4-05000300 20-3 F§-04000301 12-44 T15-04000010 19-5
F4-06000005 15-1 F§-04000302 12-43 T15-04000011 14-1
F8-00000005 6-11 F§-04000303 12-42 T15-04020206 17-14

12-60 F§-04000305 12-39 T15-04040005 9-12
F§-01000100 1-19 F§-04010000 12-38 T20-03000002 13-15
F§-01010001 1-15 F8-04020001 (L) 11-23 T8-00000001 1-34
F§-01010102 -0 F8-04020001 (5) T8-00000002 1-19
F§-01010103 1-43 F§-04040000 12-47 7800000003 2-30
F§-01010104 1-41 F§-04040001 12-51 T8-00000004 1-1
F§-01010105 1-44 F§-04040002 12-49 T8-00000005 1-2
F§-01010108 1-17 F§-04040003 12-50 T8-00000006 19-27
F§-01010109 2-39 F§-04040004 12-51 T8-00000007 6-4
F§-01010111 1-38 F§-04050000 12-56 T8-00000008 6-3

9-14 F§-05000024 14-1 T8-01000001 1-16
F§-01010200 1-4 F§-05050002 13-11 T8-01000002 -17
F§-01010300 1-46 F§-05050003 13-12 T8-01000003 2-18
F§-02000002 17-20 F§-05050004 13-13 T8-01010101 2-16
F§-02000011 6-9 F§-05050006 23-18 T8-01010106 2-40




19.8(18,76) ZEFH

PAGE IX OF IX

THRLE |ZpaRAEE

PARTS NAME:  [PARTS CATALOGUE INDEX
Tke IR B A8/ Tk e A
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T8-01010300 2-1) T8-05000022 9-20 T8-05000822 21-11
T8-01010400 2-6 21-48 T8-05000823 21-17
T8-01020000 1-3 T8-05000100 19-6 T8-05000824 21-18
T8-01030100 4-1 T8-05000200 19-4 T8-05000825 21-19
T8-02000001 6-8 T8-05000201 19-3 T8-05000826 21-15
T8-020000028 6-1 T8-05000300 19-17 T8-05000829 21-16
T8-02000002L 6-1 T8-05000401 17-22 T8-05000830 21-12
T8-02000003 6-2 T8-05000402 17-19 T8-05000833 21-10
T8-03000001 8-1 T8-05000500 15-11 T8-05000834 21-9
1803000002 20-4 18-05000501 15-14 18-05000900 15-3
T8-03000003 20-2 T8-05000502 15-15 T8-05010000 19-20
T8-03000004 20-5 T8-05000503 15-16 T8-05010101 19-19
T8-03000006 8-5 T8-05000504 15-13 T8-05010102 19-16
T8-03000008 9-6 T8-05000600 9-23 T8-05010103 19-12
T8-03000009 §-16 T8-05000601 15-9 T8-05010201 19-14
T8-03000010 9-8 T8-05000602 9-22 T8-05020001 17-1
T8-03000011 1-36 T8-05000603 9-21 T8-05020002 17-3
T8-03000012 1-37 T8-05000604 9-19 T8-05020004 17-17
T8-03000013 §-15 T8-05000605 9-15 T8-05020005 17-16
T8-03000014 §-24 T8-05000606 9-16 T8-05020007 17-25
T8-03000015 §-12 T8-05000701 14-20 T8-05020008 17-18
T8-03010001 9-3 T8-05000702 14-10 T8-05020100 17-2
T8-03010002 9-5 T8-05000703 14-9 T8-05020101 17-5
T8-03010003 9-4 T8-05000704 14-18 T8-05020102 174
T8-03010005 §-1 T8-05000705 14-14 T8-05020103 17-7
T8-03010006 9-7 T8-05000706 14-15 T8-05020104 17-6
T8-03010100 9-1 T8-05000800 20-6 T8-05020105 17-8
T8-04000000L 11-1 T8-05000801 21-34 T8-05020106 17-9
T8-040000008 T8-05000802 21-44 T8-05020107 17-10
T8-04010000(L) 11-17 T8-05000803 21-4) 18-05020108 17-11
T8-04010000() T8-05000804 21-43 T8-05020109 17-13
T8-05000001 19-10 T8-05000805 21-31 T8-05020110 17-12
T8-05000002 19-18 T8-05000806 21-30 T8-05030000 14-23
T8-05000003 19-24 T8-05000807 21-19 T8-05040000 14-6
T8-05000004 19-23 T8-05000808 21-28 T8-05050000 13-3
T8-05000005 19-25 T8-05000809 21-39 T8-05050001 13-16
T8-05000006 17-11 T8-05000810 21-38 T8-05050002 13-9
T8-05000007 §-19 T8-05000811 21-40 T8-05050100 13-4
T8-05000008 §-17 T8-05000812 21-47 T8-05050200 13-12
T8-05000009 15-10 T8-05000813 21-46 T8-06000000 25-1
T8-05000010 9-10 T8-05000814 21-45 T8-06000001 25-10
T8-05000012 15-4 T8-05000815 21-32 T8-06000002 25-11
T8-05000014 15-12 T8-05000816 21-35 T8-06000003 254
T8-05000015 14-5 T8-05000817 21-49
T8-05000016 19-8 T8-05000818 21-50
T8-05000017 19-9 T8-05000819 21-15
T8-05000018 14-19 T8-05000819-1 21-17
T8-05000019 19-11 T8-05000819-2 21-26
T8-05000020 15-7 T8-05000820 21-24
T8-05000021 19-13 T8-05000821 21-12




	00.pdf
	0.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	+1.pdf
	+2.pdf
	+3.pdf
	+4.pdf
	+5.pdf
	+6.pdf
	+7.pdf



